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Onderdelentekening
Nr. Code Omschrijving Description Aantal

CFT 510

01 0640111 Nut M 10
02 0031251 Screw M 10 x 50
03 7370013 Head K 60
04 3138045 Junction 1”
05 7301424 Non return valve 1 ½” F
06 3150851 Reduction 1 ½” x 1”
07 3135445 Connection 1”
08 3131105 Curve 1” M x 1” F
09 132101100 Motor Three Phase
10 1670907 Belt B 92
11 1633103 Pulley Ø 150 2/B F 38
12 7301197 Pressure reducer ½” 2 way
13 7301396 Rear Beltguard K 50-60
14 7301395 Front Beltguard K 50-60
15 7301326 Cap
16 0031231 Screw M 10 x 40
17 7301327 Motor support
18 3133405 Nipples 1 ½” x 1 ½”
19 7301337 Belt pulling M 16
20 0640111 Nut M 10
21 0031211 Screw M 10 x 30
22 0640051 Nut M6
23 7301168 Fixing plate
24 7301576 Beltguard support
25 0030481 Screw M6 x 20
26 7350112 Line cock ½”
27 3150880 Connection 2”x ½”
28 7381003 Tank CR 510
29 7301199 Wheel
30 0650231 Nut M20
31 0780181 Washer Ø 20
32 7302003 Drain cock 3/8”
33 7301200 Wheel Ø 220 x 60
34 0012731 Screw M20 x 100
35 4322063 Cable 4 x 4
36 4322021 Cable 2 x 0,75
37 7301530 Thermic protection Box 20 – 25 amp
38 3150880 Connection 2”x ½”
39 3131085 Connection M/F ½”
40 3140061 Connection ½” x 3/8”
41 7301948 PED Safety valve 3/8” 11bar PED
42 3140030 Connection 3/8 x ¼”
43 7301162 Pressure Gauge Ø 63
44 7301158 Connection “T” ¼”x ¼”x ¼”
45 7301583 Pressure switch ¼” 1 way
46 4711302 Hose rilsan Ø 6
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